



Recommendations

Management of direct oral anticoagulants in patients undergoing elective surgeries and invasive procedures: Updated guidelines from the French Working Group on Perioperative Hemostasis (GIHP) – September 2015





Pierre Albaladejo<sup>a,\*</sup>, Fanny Bonhomme<sup>b</sup>, Normand Blais<sup>c</sup>, Jean-Philippe Collet<sup>d</sup>, David Faraoni<sup>e</sup>, Pierre Fontana<sup>f</sup>, Anne Godier<sup>g</sup>, Juan Llau<sup>h</sup>, Dan Longrois<sup>i</sup>, Emmanuel Marret<sup>j</sup>, Patrick Mismetti<sup>k</sup>, Nadia Rosencher<sup>1</sup>, Stéphanie Roullet<sup>1</sup>, Charles-Marc Samama<sup>m</sup>, Jean-François Schved<sup>n</sup>, Pierre Sié<sup>o</sup>, Annick Steib<sup>p</sup>, Sophie Susen<sup>q</sup>, the French Working Group on Perioperative Hemostasis (GIHP)

<sup>a</sup> Department of Anesthesiology and Intensive Care Medicine, Grenoble University Hospital, ThEMAS, TIMC, UMR, CNRS 5525, Université Grenoble-Alpes, 38043 Grenoble, France

<sup>b</sup> Division of Anesthesiology, University Hospitals of Geneva, Geneva, Switzerland

<sup>c</sup> Department de Medicine – University of Montréal, CHUM - Hôpital Notre-Dame, Montréal, Quebec, Canada

<sup>d</sup> Univ Paris 06 (UPMC), ACTION Study Group, Institut de Cardiologie, Hôpital Pitié-Salpêtrière (APHP), Paris, France

<sup>e</sup> Department of Anesthesiology, Peri-operative and Pain Medicine, Boston Children's Hospital, Harvard Medical School, Boston, USA

<sup>f</sup>Division of Angiology and Haemostasis, University Hospitals of Geneva, Geneva, Switzerland

<sup>g</sup> Fondation Ophtalmologique Adolphe de Rothschild, Paris, France

<sup>h</sup> Department of Anesthesiology and Critical Care. Hospital Clínic Universitari, Valencia, Spain

<sup>1</sup>Département d'Anesthésie-Réanimation, Hôpital Bichat-Claude Bernard, University Paris Diderot, Sorbonne Paris Cité, U1148 INSERM, Paris, France

<sup>j</sup> Department of Anesthesiology, American Hospital of Paris & Institut Hospitalier Franco-Britannique

<sup>k</sup> Service de Médecine Vasculaire et Thérapeutique, Centre Hospitalier Universitaire de Saint-Etienne, Saint-Etienne, France

<sup>1</sup>Department of Anaesthesia and Intensive Care Medicine, Cochin and Hôtel-Dieu University Hospitals, Paris Descartes University, Paris, France

<sup>m</sup> Service d'Anesthésie Réanimation 1, Hôpital Pellegrin, CHU de Bordeaux, Bordeaux, France

<sup>n</sup> Department of Hematology, CHU Montpellier, Montpellier, France

<sup>o</sup> Department of Hematology, Toulouse University Hospital, Toulouse, France

<sup>p</sup>Department of Anesthesiology and Intensive Care, University Hospital, Strasbourg, France

<sup>q</sup> Department of Hematology and Transfusion, Lille University Hospital, Institut Pasteur de Lille, EGID, INSERM UMR 1011, University of Lille 2, Lille, France

ARTICLE INFO

Article history: Available online 20 September 2017

Keywords: Direct oral anticoagulants Elective surgery Periprocedural management

# ABSTRACT

Since 2011, data on patients exposed to direct oral anticoagulants (DOAs) while undergoing invasive procedures have accumulated. At the same time, an increased hemorrhagic risk during perioperative bridging anticoagulation without thrombotic risk reduction has been demonstrated. This has led the GIHP to update their guidelines published in 2011. For scheduled procedures at low bleeding risk, it is suggested that patients interrupt DOAs the night before irrespective of type of drug and to resume therapy six hours or more after the end of the invasive procedure. For invasive procedures at high bleeding risk, it is suggested to interrupt rivaroxaban, apixaban and edoxaban three days before. Dabigatran should be interrupted according to the renal function, four days and five days if creatinine clearance is higher than 50 mL/min and between 30 and 50 mL/min, respectively. For invasive procedures at very high bleeding risk such as intracranial neurosurgery or neuraxial anesthesia, longer interruption times are suggested. Finally, bridging with parenteral anticoagulation and measurement of DOA concentrations can no longer routinely be used.

© 2016 The Authors. Published by Elsevier Masson SAS on behalf of the Société française d'anesthésie et de réanimation (Sfar). This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

\* Corresponding author.

E-mail address: palbaladejo@chu-grenoble.fr (P. Albaladejo).

http://dx.doi.org/10.1016/j.accpm.2016.09.002

2352-5568/© 2016 The Authors. Published by Elsevier Masson SAS on behalf of the Société française d'anesthésie et de réanimation (Sfar). This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

In 2011, the GIHP published guidance for the perioperative management of direct oral anticoagulants (DOAs) [1,2], using a pragmatic approach. The proposals were conservative and cautious given the lack of experience on how to handle these molecules at that time.

Since 2011, experiences in the use of DOAs have accumulated and more patients have benefit of these drugs once they became available following approval [3]. Moreover, 10%–15% of these patients on anticoagulants require surgery or an invasive procedure every year.

Sub-analyses of large randomized trials [4–7] as well as large prospective registries have been published [8–10] together with biological follow-up and the add-on benefit of biological specific tests for clinical decision [11].

In addition to rivaroxaban (Xarelto<sup>®</sup>) and dabigatran (Pradaxa<sup>®</sup>), apixaban (Eliquis<sup>®</sup>) and edoxaban (Lixiana<sup>®</sup>) have been approved and an increased risk of bleeding have been reported in atrial fibrillation patients on vitamin K antagonists (VKA) or DOAs bridged to heparins (unfractionated heparin [UFH] or lowmolecular-weight heparin [LMWH]) during invasive procedures with no benefit regarding thromboembolic risk [7,8,12,13].

The present update of the guidelines for the management of DOAs during the perioperative period of planned invasive procedures responds to the following objectives:

- to restrict preoperative bridging for rare situations to avoid perioperative bleeding;
- to reduce the time delay of DOAs interruption preoperatively to avoid thromboembolic events without increasing perioperative bleeding risk;
- to take into account the pharmacokinetic differences between DOAs (-xabans and dabigatran);
- to clarify the role of biological measurements in these specific situations.

Table 1 summarizes the perioperative management of DOAs.The following section provides a precise description of the differentstages.

## 2. Low-risk hemorrhagic procedures

## 2.1. Low hemorrhagic risk

Low-risk hemorrhagic invasive procedures are defined according to the 2008 French National Authority for Health (Haute Autorité de santé) guidelines for the perioperative management of VKA [14] They correspond to invasive procedures associated with infrequent bleedings, of low intensity and easily managed, usually performed in patients treated with therapeutic doses of anticoagulants. They are as follows: cutaneous surgery, cataract surgery, low-risk hemorrhagic rheumatologic procedures, certain dental surgery and certain GI endoscopy procedures (non-exhaustive list). These procedures are performed without VKA interruption and can be performed on DOAs. Various societies have published guidelines for the management of invasive procedures in patients on DOAs: the French Society of Digestive Endoscopy, the French Society of Ophthalmology and the French Society of Oral Surgery.

## 2.2. Preoperatively management of DOAs

This is summarizes on Fig. 1 and applies irrespective of the dose regimen of DOA (Fig. 1).

If it is a twice daily regimen, the last intake of the DAO should be on the morning of the day before the planned invasive procedure. If it is a once daily regimen with an every morning intake, the last dose should be on the morning of the day before the planned invasive procedure. If it is a once daily regimen with an every evening intake, the last dose should be two days before the planned invasive procedure.

# 2.3. Bridging strategy and biological monitoring

In this case, preoperative bridging by UFH or LMWH is not recommended. There is no reason to measure the concentration of DOA before the procedure. The objective is to avoid high plasma concentrations of DOA during the procedure (but not to obtain negligible concentrations).

# 2.4. Resumption of DOAs

In the absence of ongoing bleeding and/or a surgical contraindication, DOA treatment can resume at least six hours after the end of the invasive procedure as follows (Fig. 1):

- the evening if once daily regimen with an evening intake;
- the next morning if once daily regimen with a morning intake;
- the evening of the same day if twice daily regimen.

If there is an ongoing bleeding or any surgical contraindication, the protocol of high-risk bleeding procedures applies and the resumption must be delayed and venous thromboprophylaxis

#### Table 1

Perioperative management of direct oral anticoagulants (DOAs) according to hemorrhagic risk.

Groupe d'Intérêt en hêrrostae péri-opéatoire	Low hemorrhagic risk	High hemorrha	gic risk	
Before the procedure	No DOA the evening before and the morning of the procedure	Rivaroxaban Apixaban Edoxaban	$Cockcroft \geq 30mL/min$	Last DOA on D-3
		Dabigatran	$Cockcroft \ge 50  mL/min$	Last DOA on D-4
			Cockcroft 30–49 mL/min	Last DOA on D-5
	No bridging			
	No dosage			
After the procedure	Resumption at the usual time but at least 6 h after the procedure	"Prophylactic" dose of anticoagulant At least 6 hours after the procedure if venous thromboprophylaxis is indicated "Therapeutic" dose of anticoagulant as soon as the hemostasis allows it (between 24 and 72 hours)		

74



Fig. 1. Invasive procedures with low hemorrhagic risk.

(mechanical or pharmacologic) should be started according to the risk of venous thromboembolic event.

## 3. High hemorrhagic risk procedures

## 3.1. High hemorrhagic risk procedures

These procedures cannot be reasonably performed on anticoagulant [15] as surgical haemostasis cannot be performed safely and there is a need for a window without anticoagulant. These procedures are sometimes artificially separated as "procedures at moderate hemorrhagic risk" and "procedures at major hemorrhagic risk" [16].

### 3.2. Preoperative management

It is summarizes in Table 1. Timing of interruption is according to creatinine clearance (CrCl Cockcroft and Gault formula), age and concomitant drugs that may increase DOA plasma concentrations (P-glycoprotein inhibitors for all DOAs, cytochrome CYP3A4 inhibitors for xabans) (Table 2).

### Table 2

Indications and usual DOA posologies.

The proposed protocol applies irrespective of the type of xaban drugs owing to the major pharmacokinetic similarities of these drugs. The last intake should be three days before the procedure (day 0 being the day of the procedure) when creatinine clearances is higher than 30 mL/min. Due to the predominant renal elimination of dabigatran, this time window should be increased up to 5 days if CrCl is between 30 and 50 mL/min and to four days if Cr CL is above 50 mL/min. This assumes that a recent creatinine level is available [17].

## 3.2.1. Very high hemorrhagic risk procedures

Very high hemorrhagic risk such as intracranial neurosurgery or neuraxial anesthesia/puncture needs a longer interruption time of DOAs prior to the planned procedure up to five days for xabans and dabigatran in the absence of renal failure. If needed, biological monitoring of DOA may be considered.

The entire group strongly recommends not performing spinal or epidural anesthesia or deep-block techniques in patients with a possible DOA concentration (insufficient discontinuation time), in particular in patients on dabigatran over 80 years of age or in renal failure.

	Dabigatran Pradaxa®	Rivaroxaban Xarelto®	Apixaban Eliquis <sup>®</sup>	Edoxaban Lixiana®
VTE prophylaxis after major orthopedic surgery	220 mg OD or 150 mg OD if: CrCl 30–50 mL/min, P-gp inhibitors, age > 75 years	10 mg OD	2.5 mg BID	Not indicated in Europe
	THR: 28–35 days TKR: 10 days	THR: 5 weeks TKR: 2 weeks	THR: 32–38 days TKR: 10–14 days	
Treatment of VTE	150 mg BID	15 mg BID (3 weeks)	10 mg BID (7 days)	60 mg OD
Long-term prevention of VTE	110 mg BID if:	then	then	or
	age $\geq$ 80 years or verapamil	20 mg OD	5 mg BID	30 mg OD if:
			(then 2.5 mg BID to prevent	CrCl 15–50 mL/min, wt. $\leq$ 60 kg,
			recurrence after 6 months of treatment for DVT or PE)	P-gp inhibitors
Stroke prevention in	150 mg BID	20 mg OD	5 mg BID	60 mg OD
non-valvular AF	or	or	or	or
	110 mg BID if:	15 mg OD if:	2.5 mg BID if:	30 mg OD if:
	age $\geq$ 80 years or verapamil	CrCl 30–49 mL/min	2 criteria: age $\geq$ 80 years, wt. $\leq$ 60 kg, creatinine $\geq$ 133 $\mu mol/L$	CrCl 15–50 mL/min, wt. $\leq$ 60 kg, P-gp inhibitors

DOA: direct oral anticoagulant; VTE: venous thromboembolism; OD: once a day; BID: twice a day; THR: total hip replacement; TKR: total knee replacement; DVT: deep venous thrombosis; PE: pulmonary embolism; CrCI: creatinine clearance according to the Cockcroft and Gault formula; AF: atrial fibrillation; P-gp: P-glycoprotein.

#### 3.2.2. Early phase of a venous thromboembolic event

If planned procedure should take place during the early phase of deep venous thrombosis or pulmonary embolism when high dose of rivaroxaban or apixaban are recommended, a personalized approach should be discussed by a multidisciplinary team and the proposed protocol cannot apply.

## 3.3. Bridging and biological monitoring

There is no need for preoperative heparin bridging (UFH or LMWH) except for very thrombotic high-risk. Similarly, there is no need for biological monitoring when the recommended interruption periods are applied and there is no additional risk of drug accumulation.

# 3.4. Resumption of anticoagulation and preventive measure for venous thromboembolic risk

If venous thromboprophylaxis is indicated (risk related to surgery, individual risk factors), heparin (UFH or LMWH) or fondaparinux is administered at least six hours after the end of the invasive procedure.

DOAs at a prophylactic dose can be prescribed within the approved indications (total hip or knee arthroplasties) with care to avoid overlapping the change in molecules.

When surgical hemostasis is obtained and in the absence of an epidural catheter, the initially prescribed DOA can be resumed. A "therapeutic" dose of anticoagulant can usually be foreseen between 24 and 72 hours postoperatively. This first "therapeutic" dose is administered 12 hours after the last "prophylactic" LMWH administration.

In the presence of an epidural catheter, therapeutic anticoagulation must be administered with heparin in order to safely withdraw the catheter (there are specific guidelines for the management of epidural catheters in case of prophylactic anticoagulation doses that do not apply to higher doses of DOAs [18]).

Creatinine clearance should be monitored postoperatively if the invasive procedure and/or medical condition of the patient could affect renal function and the dose regimen of DOA should be titrated accordingly.

# 4. Conclusion

This update suggests shortening the preoperative periods for interruption of DOAs to ensure a DOA concentration compatible with a safe haemostasis during and immediately after an invasive procedure without the need for bridging with parenteral anticoagulation. The proposed postoperative resumption takes into account the risk of bleeding, the type of medication, and the venous and arterial thromboembolic risk.

#### **Disclosure of interest**

GIHP has received unrestricted grants from Bayer, Boehringer-Ingelheim, Bristol-Meyer-Squibb, CSL-Behring, Daiichi-Sankyo, Nordic, Pfizer, Octapharma, SANOFI.

#### References

- [1] Sie P, Samama CM, Godier A, Rosencher N, Steib A, Llau JV, et al. Surgery and invasive procedures in patients on long-term treatment with direct oral anticoagulants: thrombin or factor-Xa inhibitors. Recommendations of the Working Group on Perioperative Haemostasis and the French Study Group on Thrombosis and Haemostasis. Arch Cardiovasc Dis 2011;104:669–76.
- [2] Sie P, Samama CM, Godier A, Rosencher N, Steib A, Llau JV, et al. Chirurgies et actes invasifs chez les patients traites au long cours par un anticoagulant oral anti-Ila ou anti-Xa direct propositions du Groupe d'intérêt en hémostase périopératoire (GIHP) et du Groupe d'études sur l'hémostase et la thrombose (GEHT). Ann Fr Anesth Reanim 2011;30:645–50.
- [3] Agence nationale de sécurité du médicament. Les anticoagulants en France en 2014 : état des lieux, synthèse et surveillance; 2014, http://ansm.sante.fr/var/ ansm\_site/storage/original/application/ 26ed375830c56499badf0014eb3bb81b.pdf.
- [4] Garcia D, Alexander JH, Wallentin L, Wojdyla DM, Thomas L, Hanna M, et al. Management and clinical outcomes in patients treated with apixaban vs. warfarin undergoing procedures. Blood 2014;124:3692–8.
- [5] Healey JS, Eikelboom J, Douketis J, Wallentin L, Oldgren J, Yang S, et al. Periprocedural bleeding and thromboembolic events with dabigatran compared with warfarin: results from the randomized evaluation of long-term anticoagulation therapy (re-ly) randomized trial. Circulation 2012;126:343–8.
- [6] Sherwood MW, Douketis JD, Patel MR, Piccini JP, Hellkamp AS, Lokhnygina Y, et al. Outcomes of temporary interruption of rivaroxaban compared with warfarin in patients with non-valvular atrial fibrillation: results from the rivaroxaban once daily, oral, direct factor-Xa inhibition compared with vitamin K antagonism for prevention of stroke and embolism trial in atrial fibrillation (rocket af). Circulation 2014;129:1850–9.
- [7] Douketis JD, Healey JS, Brueckmann M, Eikelboom JW, Ezekowitz MD, Fraessdorf M, et al. Perioperative bridging anticoagulation during dabigatran or warfarin interruption among patients who had an elective surgery or procedure. Substudy of the re-ly trial. Thromb Haemost 2015;113:625–32.
- [8] Beyer-Westendorf J, Gelbricht V, Forster K, Ebertz F, Kohler C, Werth S, et al. Periinterventional management of novel oral anticoagulants in daily care: results from the prospective Dresden Noac Registry. Eur Heart J 2014;35:1888–96.
- [9] Schulman S, Carrier M, Lee AY, Shivakumar S, Blostein M, Spencer FA, et al. Perioperative management of dabigatran: a prospective cohort study. Circulation 2015;132:167–73.
- [10] Winkle RA, Mead RH, Engel G, Kong MH, Patrawala RA. Periprocedural interrupted oral anticoagulation for atrial fibrillation ablation: comparison of aspirin, warfarin, dabigatran, and rivaroxaban. Europace 2014;16:1443–9.
- [11] Godier A, Martin AC, Leblanc I, Mazoyer E, Horellou MH, Ibrahim F, et al. Periprocedural management of dabigatran and rivaroxaban: duration of anticoagulant discontinuation and drug concentrations. Thromb Res 2015;136:763–8.
- [12] Douketis JD, Spyropoulos AC, Kaatz S, Becker RC, Caprini JA, Dunn AS, et al. Perioperative bridging anticoagulation in patients with atrial fibrillation. N Engl J Med 2015;373:823–33.
- [13] Siegal D, Yudin J, Kaatz S, Douketis JD, Lim W, Spyropoulos AC. Periprocedural heparin bridging in patients receiving vitamin K antagonists: systematic review and meta-analysis of bleeding and thromboembolic rates. Circulation 2012;126:1630–9.
- [14] Haute Autorité de santé. Prise en charge des surdosages en antivitamines K, des situations à risque hémorragique et des accidents hémorragiques chez les patients traités par antivitamines K en ville et en milieu hospitalier; 2008, http://www.has-sante.fr/portail/upload/docs/application/pdf/2008-09/ surdosage\_en\_avk\_situations\_a\_risque\_et\_accidents\_hemorragiques\_recommandations\_v2.pdf.
- [15] Douketis JD, Spyropoulos AC, Spencer FA, Mayr M, Jaffer AK, Eckman MH, et al. Perioperative management of antithrombotic therapy: antithrombotic therapy and prevention of thrombosis, 9th ed: American college of chest physicians evidence-based clinical practice guidelines. Chest 2012;141:e326S–50S.
- [16] Heidbuchel H, Verhamme P, Alings M, Antz M, Diener HC, Hacke W, et al. Updated european heart rhythm association practical guide on the use of nonvitamin K antagonist anticoagulants in patients with non-valvular atrial fibrillation. Europace 2015.
- [17] Heidbuchel H, Verhamme P, Alings M, Antz M, Hacke W, Oldgren J, et al. Ehra practical guide on the use of new oral anticoagulants in patients with nonvalvular atrial fibrillation: executive summary. Eur Heart J 2013;34:2094–106.
- [18] Rosencher N, Bonnet MP, Sessler DI. Selected new antithrombotic agents and neuraxial anaesthesia for major orthopaedic surgery: management strategies. Anaesthesia 2007;62:1154–60.